
City of Boca Raton 
Water Supply Facilities Work Plan 
___________________________________________________________________ 

_________________________________________________________________________ 
   October 2010 
 i 

CITY OF BOCA RATON, FLORIDA 
 
 
 
 
 
 
 
 
 
 
 
 

WATER SUPPLY FACILITIES WORK PLAN 
 
 
 
 
 
 
 
 
 

Prepared For: 
 
 

Florida Department of Community Affairs 
 
 
 
 
 
 

Prepared By: 
 

City of Boca Raton Planning and Zoning Department  
and Utility Services Department  

 
 
 

October 2010 



City of Boca Raton 
Water Supply Facilities Work Plan 
___________________________________________________________________ 

_________________________________________________________________________ 
[...]
(a) The adopted level of service for potable water is: 
 

Treatment  Raw water use 
expected

Recovery Net Finished 
water produced 

Lime 6270 .95 5956.5
Membrane 12541 .85 10659.85 

Total 18811  16616.35 
  

(i) The 2028 population projection of 136,195 requires a 334.3 gallons per 
capita LOS (service area wide) finished water demand. 

(ii) Water storage facilities design of 215 gallons per capita. 
(iii) Water pressure of 60 psi leaving the plant under normal conditions, and a 

minimum of 20 psi in the distribution system under drought conditions. 
 

(b) Per-unit water demands for the City of Boca Raton used in land-use amendment 
planning include: 
(i) Single Family = 382.03 gpd x 2.3 persons per unit 
(ii) Multi Family = 150 gpd x 2.3 persons per unit 
(iii) Industrial = 0.3555 gpd/sqft 
(iv) Commercial = 0.355 gpd/sqft 
(v) Hotel = 86.25 gpd/room 
(vi) Institutional = 0.20 gpd/sqft 

 
3.4 Population and Potable Water Demand Projections by the City of Boca Raton 

Utility Services 
 

Year 
City 2005 

EAR 
Projections 

City 2009 
Revised 

Projections 

2008 CUP 
Allocation 

(18,811 MGY) 
 

Water Treatment 
Plants 

(70 mgd 
treatment 

capacity; 334.4 
gpcpd permitted 

LOS) 

Water Supply 
Wells  (87 mgd 

production 
capacity) 

Water Storage 
Tanks (25.5 mgd 
storage capacity) 

 
Annual 

Demand
MG 

Annual 
Surplus

MG 

Surplus Surplus Surplus 

2005 
EAR 
Data 

2009 
Revised 

Data 

2005 
EAR 
Data 

2009 
Revised 

Data 

2005 
EAR 
Data 

2009 
Revised 

Data 

2005 125,846 125,623 15,585 N/A 27.93 28.12 44.93 45.00 -1.56 -1.51 

2010 129,472 127,636 17,828 N/A 26.72 27.45 43.72 44.33 -2.34 -1.94 

2015 131,892 129,537 17,837 973 25.91 26.81 42.91 43.70 -2.86 -2.35 

2020 134,483 132,799 18,436 374 25.04 25.72 42.04 42.61 -3.41 -3.05 

2025 136,609 135,267 18,626 185 24.33 24.90 41.33 41.78 -3.87 -3.58 

2035 N/A 137,270 18,834 N/A N/A 24.23 N/A 41.11 N/A -4.01 

 
 
 



 

_________________________________________________________________________ 
Water Supply Facilities Work Plan   October 2010 
Adoption   Page 20 

3.4a Population and Potable Water Demand Projections by the City of Boca Raton 
Utility Services – Consumptive Use Permit 

 
 
 
 



 

_________________________________________________________________________ 
Water Supply Facilities Work Plan   October 2010 
Adoption   Page 21 

 
 

 
 
 
 



 

_________________________________________________________________________ 
Water Supply Facilities Work Plan   October 2010 
Adoption   Page 22 

 



 

_________________________________________________________________________ 
Water Supply Facilities Work Plan   October 2010 
Adoption   Page 23 

3.5 Water Supply Provided by Local Government 
 
Consumptive Use Permit (CUP) Information 
 

 Current CUP Number 
 

50-00367-W 
 

 Raw Water Allocation Information 
 

 Average Annual Daily and Maximum Monthly (Daily) Allocations 
 

Annual Allocation:   18,811 Million Gallons 
Maximum Monthly Allocation:   1,760 Million Gallons 

 
 Applicable Source Limitations (dry season, wellfields, and priority) 

 
N/A 

 
 Required Off-sets: 

 
        2.93 Million Gallons per Day 
1,068.34 Million Gallons per Year 

 
 Expiration Date(s) by Source 

 
Biscayne Aquifer:  July 10, 2028 

 
 Treatment Facilities and Planning Schedules 

 
Raw Water Supply 

 
The City's raw water is provided by four wellfields, listed in order of construction 
as the Eastern, Western, New Western, and Broken Sound wellfields.  Three 
proposed wells are projected for construction in 2010 near the New Western 
wellfield.  All of the existing and proposed wells in Boca Raton do or will 
withdraw water from the Biscayne aquifer, which is the source for most potable 
water supplies in southeast Florida.  The aquifer lies from 0 to 300 feet below 
the ground surface and underlies the entire Boca Raton area.  All existing and 
proposed wellfields are located within the City’s service area. 

 
Eastern Wellfield 

 
The Eastern Wellfield is comprised of 15 operating wells, designated 1-E 
through 25-E and is oriented south to north along Northwest Second Avenue 
and the El Rio Canal (E-4) from Palmetto Park Road to Yamato Road (NW 51 
Street).  Well 2-E was abandoned prior to 1974; wells 5E and 23E were 
abandoned soon after.  Wells 6-E, 7-E and 8-E were abandoned in 1990.  Wells 



 

_________________________________________________________________________ 
Water Supply Facilities Work Plan   October 2010 
Adoption   Page 24 

1E, 9E, 10E, and 11E were abandoned in 2009.  The remaining wells are 
regularly serviced and pumped periodically to ensure operability and to 
determine if there is any bacterial contamination in the wells. 

 
The wells are connected through a 36-inch diameter raw water transmission 
main constructed in 1984 to the Glades Road Water Treatment Plant.  The 15 
wells that are pumped regularly (all except 1E, 2-E, 5-E, 6-E, 7-E, 8-E, 9E, 10E, 
11E, and 23E) have a total installed capacity of 21 MGD (each well has a rated 
capacity of 1.0 mgd or 700 GPM except for wells 24 E and 25E which have a 
rated capacity of 2.0 MGD or 1,400 GPM. 

 
Original Western Wellfield 

 
The original Western Wellfield has 12 wells, designed 1-W through 12-W.  Wells 
1-W through 9-W were constructed along the E-3 Canal, which is oriented north 
to south from Glades Road to Camino Real.  These nine wells pump raw water 
through a 48-inch diameter transmission main to the Glades Road Plant.  Wells 
10-W, 11-W, and 12-W are located in the vicinity of the Glades Road Water 
Treatment Plant and can be supplied power by the plant emergency generator.  
Wells 10W and 11W are on inactive status.  Some wells (4-W to 9-W) have 
provisions for operating from portable generators.  In 1995, Wells 7W and 9W 
were reconstructed and are now designated as 7WR and 9WR.  The original 
Western Wellfield has an installed capacity of 23 MGD.  Each well has a rated 
capacity of 2.0 MGD or 1,400 GPM except for 9WR which is limited to 1.0 MGD 
or 400 GPM. 

 
New Western Wellfield 

 
The New Western Wellfield has 14 production wells, designated 13-W through 
26-W.  Wells 13-W through 15-W are oriented from southwest to northeast in the 
median of Potomac Road; wells 16-W through 20-W are oriented from south to 
north along the E-3 Canal; wells 25-W, 24-W, 20-W through 23-W, and 26-W are 
oriented from east to west; respectively, along Yamato Road.  All of the wells are 
presently active with a cumulative installed capacity of 28 MGD.  Each well has 
a rated capacity of 2.0 MGD or 1,400 GPM.  The wells pump raw water to the 
Glades Road Plant through a 48-inch diameter transmission main. 

 
The Yamato Road generator building next to Well 20-W was provided to supply 
emergency power to wells 17-W through 25-W in the New Western Wellfield, 
along with housing the motor control centers for these wells.  This station 
includes a telephone communication line connected directly to the operations 
control room at the Glades Road Water Treatment Plant. 



 

_________________________________________________________________________ 
Water Supply Facilities Work Plan   October 2010 
Adoption   Page 25 

Broken Sound Wellfield 
 

This wellfield has 11 production wells, designated as 27-W, 29-W, 30-W, 32-W, 
35-W through 37-W, and 39W through 42-W.  The first 8 wells were constructed 
in the Broken Sound area in June of 1991.  The last 3 wells were constructed 
along West Palmetto Park Road in 1995-1996.  This wellfield has an installed 
capacity of 22 MGD with each well rated at 2.0 MGD or 1,400 GPM. 

 
Proposed Wells 

 
In order to further ensure the reduction in potential salt water intrusion, the City 
has proposed to construct three new western wells located along Military Trail, 
just south of Spanish River Boulevard.  Each well will have an installed capacity 
of 2.0 MGD or 1,400 GPM. 

 
Historically, the city has experience 71 mgd actual production capacity reliability 
(85%) from the well fields which includes an accounting for wells that are 
temporarily out of service or periodically taken out of service for rehabilitation.  
The City also maintains an industry below average measured difference 
between the sums of total metered volume pumped at the individual wells vs. the 
volume of raw water measured as received on the treatment plant master meter 
of 3.7%. 

 
Treatment Facilities 

 
The City of Boca Raton owns and operates water treatment facilities located on 
Glades Road just east of Interstate 95.  The water treatment facilities include: 

 
30 million gallon a day Lime Softening Plant 

 
The original 20-MGD nominal capacity plant that was completed in 1973 was 
upgraded to 60 MGD in 1983 by the construction of three dual-media filters, two 
softening units, three high-service pumps, a 7.5 MG storage tank, a sludge 
handling system, and modifications to the chemical feed system.  Interim 
improvements completed in FY 89/90 allowed the plant to be rerated to 70 mgd.  
The plant utilizes ammonia injection to form a combined chlorine residual to 
reduce trihalomethanes (THM's).  A computer is used for operational control and 
to monitor the status of the plant and wellfields.  In 2006, because of the 
additional capacity created by the completion of the Membrane Softening Plant, 
four dual-media filters and one lime-softening unit were disbanded resulting in a 
plant rating of 30 mgd. 



 

_________________________________________________________________________ 
Water Supply Facilities Work Plan   October 2010 
Adoption   Page 26 

40 million gallon a day Membrane Softening Plant 
 

 A state-of-the-art Membrane Softening Plant was constructed and completed in 
January of 2005.  This facility includes: 

 
 6 raw water booster pumps; 
 4 (8-cells) multimedia pressure filters; 
 12 micron cartridge filters; 
 10 primary membrane feed pumps; 
 2 convertible membrane unite feed pumps; 
 10 primary membrane process units; 
 2 convertible membrane process units; 
 6 degasifiers; and 
 2 air quality control scrubbers. 

 
2/3 of the raw water is directed to the Membrane Softening Plant and 1/3 is 
directed to the Lime Softening Plant for treatment.  After treatment, the water is 
combined in a clearwell, disinfected with sodium hypochlorite and ammonia, pH 
adjusted with sodium hydroxide, and stabilized with corrosion inhibitor and 
distributed to the customers of Boca Raton. 

 
With a combined capacity of 70 mgd and a projected demand of 51.09 mgd 
yielding an excess capacity of nearly 20 mgd, the City of Boca Raton Utility 
Services department has no long term plans for increasing the capacity of either 
water treatment facility.  Facility maintenance and upgrades will be scheduled in 
accordance with standard preventative and predictive maintenance programs 
and as necessitated by regulation. 

 
Transmission and Distribution System 

 
The water transmission system is considered to be those water mains 12 inches 
in diameter and larger.  Transmission mains are predominantly of cast iron and 
ductile iron construction.  The system has a looped grid configuration which 
enhances system pressures and reliability.  City Ordinance No. 3853 was 
adopted June 13, 1989, requiring connection to the potable water system for any 
building connected to the sanitary sewer system. 

 
The water distribution system consists of mains smaller than eight inches in 
diameter, customer service lines, meters, hydrants, and other system 
appurtenances and is ~535 miles in length. 

 
 Methods and Treatment Losses in the CUP 

 
The Lime Softening treatment process yields almost 100% of the raw water 
treated where as the Membrane Softening treatment process has an 85% 
treatment efficiency.  The 15% loss due to the Membrane Softening process is 
accounted for in the CUP utilizing a 2:1 blend of membrane softened and lime 
softened water treatment ratio. 



 

_________________________________________________________________________ 
Water Supply Facilities Work Plan   October 2010 
Adoption   Page 27 

 Permitted Florida Department of Environmental Protection (FDEP) Capacities 
 

DEP 
DISTRICT 

COUNTY PWS ID TYPE 
DESIGN 

CAPACITY
#  

PLANTS 
LAST DATE  
INSPECTED 

4 50 4500130 COMMUNITY 70,000,000 1 05/2007 

 
 Storage Facilities 

 
The water storage facilities for Boca Raton are 24.5 MG in ground storage and 
1.0 MG in elevated storage. 

 

Storage Type Number Capacity Location 

Ground 
Storage Tank 

1 10.0 MG 
Glades Rd. & 

I-95 (Utility 
Complex) 

Ground 
Storage Tank 

1 7.5 MG 
Glades Rd. & 

I-95 (Utility 
Complex) 

Clearwell 1 1.0 MG 
Glades Rd. & 

I-95 (Utility 
Complex) 

Elevated 
Storage Tank 

1 500,000 MG 
Dixie Hwy. 

and N.E. 42nd 
St. 

Elevated 
Storage Tank 

1 500,000 MG 
S.W. 1st Ave. 
and S.W. 13th 

Terrace 

Ground 
Storage Tank 

1 3.0 MG S.W. 18th St. 

Ground 
Storage Tank 

1 2.0 MG N.W. 2nd Ave. 

Ground 
Storage Tank 

1 1.0 MG Hidden Valley 

Total Finished Water 
Storage Capacity 

25.5 MG 



 

_________________________________________________________________________ 
Water Supply Facilities Work Plan   October 2010 
Adoption   Page 28 

The Glades Road Water Treatment Plant has 18.5 MG of ground storage and 
1.0 MG in the elevated backwash storage tanks onsite.  These two on-site 
elevated tanks are not considered available except under extreme emergency.  
The facilities at the City’s old Second Avenue Plant include 2.0 MG in ground 
storage.  In May of 1986, provisions were made to utilize a portion of the Second 
Avenue Plant storage and high-service pumping facilities to supplement the 
Glades Road high-service pumps.  The Hidden Valley Pump Station has 1.0 MG 
in ground storage located onsite.  A third storage tank located on Southwest 18th 
Street has 3.0 MG in storage capacity.  There is an additional 1.0 MG of 
elevated storage at two other locations in the system.  The first of these is 
elevated tank No. 1, known as the “North Tank,” located at the northeast corner 
of the intersection of Dixie Highway and Northeast 42nd Street.  This tank has a 
capacity of 500,000 gallons.  A second elevated tank, No. 2, known as the 
“South Tank,” is located southeast of the intersection of Southwest 1st Avenue 
and Southwest 13th Terrace.  This tank has a capacity of 500,000 gallons.  A 
third tank located at St. Andrews Boulevard was dismantled in 1986. 

 
The Hidden Valley Pumping Station is operated on a time basis up to twice per 
day during peak demand periods.  This pumping station is equipped with a 
diesel-powered generator for emergency power. 

 
 Interlocal agreements and bulk sales 

 
N/A 

 
 Interconnects, Distribution and Associated Responsibilities (emergency or 

on-going) 
 

All interconnections with neighboring Utilities are governed by interlocal 
agreements and serve for emergency purposes only.  Listing of interconnects is 
provided in the following Table K. 

 



 

_________________________________________________________________________ 
Water Supply Facilities Work Plan   October 2010 
Adoption   Page 29 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

TABLE K  
Water Supply System Interconnections 

       Location Description    Existing/ 
       Interconnect with:     (also, please provide a location map)   Proposed Size   Capacity     Metered?            Status  

 

       Location Description     Existing/ 
       Interconnect with:     (also, please provide a location map)   Proposed Size   Capacity     Metered?            Status 

 

       Location Description    Existing/ 
       Interconnect with:     (also, please provide a location map)   Proposed Size   Capacity     Metered?            Status 

 

Form 0645-G73  (08/03)  

Delray Beach  North City Limits (C-15) & Dixie Hwy. (Hidden Valley) Existing  627 gpm Yes Yes

Primarily for emergency use only.  Valves must be opened. 

Primarily for emergency use only.  Valves must be opened. 

Primarily for emergency use only.  Valves must be opened. 